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RC-125MY-20

1. CRANKCASE RH

SN Part No.

1 36JU0125
2 36JU0123
3 39193120
4 JY 541047
5 DJ101300
6 36JG0091
7 83020473
8 39260220
9 DP101191
10 JG541059
11 39260120
12 DJ101314
13 JU541005
14 59200036
15 JG561204
16 JG561205
17 JG561009
18 39200511
19 JG561226
20 39256220

oemship +919495961664

Description
Kit Engine Transmission
Crankcase Assly RH
Ball Bearing 28 X 68 X 18
Balancer Bearing Stopper
Bolt Flanged M6 x 16
Water Pump Seal Kit with Grease
Petamo Grease for Pump Seals
Bearing - Ball 6202/HN3
Bolt Shifter
Plate Stopper Bearing Drum
Bearing - Ball : 61905 (25 X 42 X 9)
Screw Pan head
Breather Plate
Bearing Ball HN3 - C3
Bolt Drum Stopper
Washer Drum Stopper
Stopper Drum Complete
Washer 12.8/6/1.2

Spring Drum Stopper
Bearing - Needle Roller : 13X19X12

QTY
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RC-125MY-20 1. CRANKCASE RH

SN Part No. Description QTY
21 LBB00007 Screw Pan Cross - M6
22 JG541045 Input Shaft Bearing Stopper
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RC-125MY-20

2. CRANKCASE LH

SN Part No.

1 36JU0116

2 LBB00007
3 DJ101300

4 Ju541018

5 JG541044

6 KADPO516
7 JG351002

8 39104319

9 KEBA3715
10 JY 541058

11 59200006

12 JG541015

13 39256220

14 JG541043

15 LAEQ0042
16 JG541041

17 JG541074

18 39218106

19 JG541058

20 LBB00007

oemship +919495961664

Description
Crankcase Assly LH
Screw pan cross M6
Bolt flanged small
Bracket Harness Upper
Bracket Harness Lower
Bolt M-5x 16

QTY

Neutral Indicator Switch & Pulsing Coil

Sedl Oil

Circlip Internal

Sedl Oil

Bearing Ball 6204Z HN3
Needle Bearing 1514 RS
Needle Bearing

Retainer Gear Starter
Flanged Bolt M8x16
Gasket Crankcase

Oil Nozzle

Dowel D14

Chain Guard

Flat Head Screw M6X12 PH
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RC-125MY-20

2. CRANKCASE LH

SN Part No. Description

21 LADO00081  HH Collar Screw M6X60 SW10
22 KAEQO0640  HH Coallar Screw M6X40 SW10
23 83020473 Petamo Grease for Pump Seals
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QTY
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RC-125MY-20

3. CLUTCH COVER

SN Part No.

1 JY 541267
2 39199020
3 LDB00020
4 JG551017
5 JY 551450
6 Ju551401
7 JG541230
8 JL541227
9 DH102117
10 39104119
11 39099906
12 JL541207
13 JG541021
14 KAEQ0630
15 39104619
16 JG541231
17 DH101383
18 39153721
19 JY 551448

oemship +919495961664

Description
Clutch Cover Asdly.
Bearing - Needle
Washer 12.5X24X0.8T
Spring

Shaft Clutch Release Assly

Rod Push

Cap Oil Filling
Gauge

Wire Clip

Sedl - Oil

Pin - Hollow Dowel
Gasket Clutch Cover
Oil Nozzle

Bolt Flanged

Sedl - Qil

Cover Plate Position
Bolt M6

Oring

Bracket Clutch Cable

R RPN R P R R PR R PR R R

[EEY
[N

R RN R e



RC-125MY-20

4. BALANCER SHAFT

SN Part No.

1 JG531231

2 KPBF6203
3 JG601007

4 JL601010

5 JG531215

6 JG601005

7 JG531207

8 DS101154
9 LDB00051
10 LAC00086
11 JG601013

12 JG601012

13 JG601012

14 KAEWO0620
15 39166511

16 39260607

17 LAEO0048
18 36JG0091

oemship +919495961664

Description QTY
Balancer Assy Integral
Balancer Bearing(6203/HN3C3D8)
Special Shaft Seal Ring (Qil)
Water Seal Double LIP
Washer (2.5 MM)
Dome Nut
Gear Baancer Driven
Key
Washer-Specia -Camshaft
Pre-coated SOCHD Cap Bolt_x000D_
M8X40 (For the balancer x000D _ shaft kit
36JY0192)
Water Pump Rotor
Cover Water Pump
O-Ring (Water Pump Cover)
Bolt Flange Small-M6X1XL20X Bright
Copper Gasket
Pin - Parallel
Bolt Flange- M6X1XL10XBRTX Pre-coat
Water Pump Seal Kit w/Grease
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RC-125MY-20

5. CYLINDER PISTON

SN Part No.

JG521010
36JU0138
39218106
JG521008

DH101671
JG521200

S o1~ WDN P

O—Ul

1 0000

oemship +919495961664

Description
Cylinder
Kit Piston Ring
Pin - Hollow Dowel : 14x20
Gasket Cylinder Block
Ring - Snap
Piston Complete

QTY
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RC-125MY-20

6. CRANKSHAFT

SN PartNo.
1 36JU0139

2 JG531035

3 JG531007

4 JG551216

5 39220307

; 6 39193120

- 7 31101173
" 8 JG531027

" 9 JG531031

0 10 39220011

@ G 11 LCD00001
s | 12 JG531041

! 13 L DHO0002

14 JG531040

15 LDB00010

16 36JU0004

17 36JU0006

18 36JU0005

oemship +919495961664

Description
Kit Crankshaft Assly Comp
Connecting Rod Asdly.
Bolt (JF Con Rod)
Primary Gear 22 T
Pin - Parallel
Bearing - Ball : 28X68X18
Key-Woodruff
Sprocket Crankshaft
Spacer Crankshaft
Washer-Plain
Nut Sprocket Drive Lock
Balancer Drive Gear
Belleville Washer
Nut Balancer Drive Lock
Washer - Plain, 10.3x29x3.2
Split Bearing Bush Green
Split Bearing Bush Blue
Split Bearing Bush None

QTY

N NN R P R R P R R P WRNERNR PR



RC-125MY-20 7. CLUTCH
SN Part No. Description QTY

1 DT551412 Coallar
2 36JU0141 Clutch Hsg. Asdly. with Bush
3 JG551428 Washer Clutch
4 JG551449 Plate (Wheel Clutch)
5 36JU0140 Kit Friction Plate
6 JG551447 Pressure Plate
7 DP101243 Plate Judder Spring
. 8 DP101114  Seat Judder Spring
b9 JG551433  Clutch Center
10 JG551450 Spring - Clutch
11 JG551451 Bolt SH 6x22
12 JG551443 Clutch Holder
13 JL551407 Spring Belleville
14 DH101648 Nut Clutch Center Lock
15 JG551423 Clutch Lifter Bearing

oemship +919495961664

P P R P DD R P RO PR R R R



RC-125MY-20

8. TRANSMISSION | - MAIN SHAFT (INPUT SHAFT)

SN Part No.

JG551027
39215811
JG551013
JG551213
JG551020
BF551037
JG551214
JG551220
JG551227
JG551022
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Description QTY
Shaft Input T/M Comp
Washer - Plain
Bush 6th Drive/Bush 2nd Driven
Gear 6th Drive
Washer Shim
Ring - Snap
Gear Drive Multiple 3& 4
Gear 5th Drive
Gear 2nd Drive
Woasher - Plain
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RC-125MY-20

9. TRANSMISSION Il - COUNTER SHAFT (OUTPUT SHAFT)

SN PatNo.
1 JU551003
2 DH101235
i 3 JG551020
i 4 JU551201
: 5 BF551037
i 6 JUS51202
7 JG551223
8 JG551013
9 JG551021
10 JG551215
1 JG551224
12 JG551000
13 JG551225
14 39215011
15 DK 101352
16 JG551031
17 JG551019
18 LAE00017
19 36JU0135
20 DH101336

oemship +919495961664

Description
Output Shaft Assy With Plug
Circlip Ext.
Splined Washer
Gear 2nd Driven
Ring - Snap
Gear 5th Driven
Gear 3rd Driven
Bushing
Washer Plain Output Shaft
Gear 4th Driven
Gear 6th Driven
Bush 1st Driven
Gear 1st Driven
Washer - Plain
O-Ring Sprocket Collar(17.5x1.5)
Collar Sprocket
Plate Drive Sprocket
Bolt Flanged M6X 1X 10L -Precoated
Sprocket Output (14T)
Washer Special

QTY
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RC-125MY-20

10. SHIFTING MECHANISM - DRUM GEAR SHIFT

SN Part No.

JG561011
EC561023
JG561008
JG561010
JG561222
LAC00024
JG561012
JG561013
JG561016
10 JG561225
11 JG561215
12 39260607

© 00 N oo o~ WDN PP
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Description
Drum Complete Gear Shift
Spring Gear Switch Indicator
Gear Indicator Pin
Spacer-Guide Gear Shift
Guide Gear Shift
Bolt Socket Head M6X 1X20L
Fork Gear Shift Input
Fork Gear Shift Output
Shaft Gear Shift Fork
Shaft Gear Shift Fork Output
Spring for Shaft Gear Shift
Pin - Parallel

QTY
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RC-125MY-20 11. SHIFTING MECHANISM - LEVER GEAR SHIFT
SN Part No. Description QTY

1 JG561200 Lever Gear Shift Assy Comp.
2 JG561215 Compression Spring

3 JG561218 Torsion Spring

4 JG561217 Bush-Torsion Spring

5 JG561216 ~ Washer Steel, Mx30x1.5
6 JG561204 Bolt Drum Stopper

7 JG561205  Washer

8 JG561009 Stopper Drum Complete
9 JG561205 Washer Drum Stopper

10 JG561226 Spring Stopper Drum

11 JU561400 Lever Change Arm

12 KADDO0622 HH Collar Screw M6X22
13 JY113008  Assembly Tie Rod

14 JU161007 Change Lever Assly

15 JG113061 Bearing Change Lever

16 JG113010 Rubber

17 JY 113015 Washer

18 JY 113025 Bolt Change Lever

oemship +919495961664
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RC-125MY-20

12. RADIATOR ASSEMBLY

SN Part No.
1 JY 601246
2 JY 181256
3 JP601240
4 JY 601248
5 JY 601249
6 JY 601250
7 L CL 00002
8 LADO0040
9 Jy 113813
10 JY 113879
11 JY 113809
12 KADDO0610
13 Jy 601241
14 JY 601227
15 JY 181265
16 JG601235
17 KDCB0612

oemship +919495961664

Description
Radiator Cpl. (w/o Fan)
Radiator Shroud
RADIATOR FAN
Bracket Fan assembly A LH
Bracket Fan assembly B RH
Bracket Fan assly C Bottom
Flanged Nut M6
Bolt Flanged M6 - 6L
Bush Radiator Mounting
Radiator Bracket RH
Radiator Bracket LH
HH Collar Screw M6x10 Sw8
Flange Nut
Bush Radiator Mounting
Bolt Radiator Cowl
Radiator Cap
Washer Spring

QTY

AP, DMDMNWDNPRPRMNMNDIMDNPRRPRR R PR



RC-125MY-20
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13. COOLING SYSTEM

SN Part No.
1 Jy 601217
2 JG601211
3 JG601230
4 JG113806
5 JG171029
6 JY 601237
7 JG601215
8 JG181250
9 JG601014
10 JY 601232
11 JG601238
12 JG601018
13 JG601239
14 JY 601233
15 JG601234
16 JG601016
17 JG601210
18 LAEO0049
19 JG601221
20 JG171029

oemship +919495961664

Description
Tank Expansion Assly
Reservoir Cap
O Ring Tank Cap
Grommet Expansion Tank
Clamp 10mm
Tube Drain
Tube Connecting
Step Bolt
Thermostat
Radiator Hose Therm. Radiator
Radiator Hose Engine-therm.
Radiator Hose Therm. Cool. Pipe
Cooling Pipe"T" Cpl.
Radiator Hose Radi-Cool L.T
Clamp Dia23
Hose Clamp D26
Hose Clamp D28
Bolt flanged M6xL 14
O-Ring 18,5x3
Clampsfor ‘Y’ Connector

QTY
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RC-125MY-20 13. COOLING SYSTEM

SN Part No. Description QTY
21 JY 113842 Y Connector
22 JY 171096 Tube Drain

From
Petrol
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RC-125MY-20
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14. VALVE DRIVE

SN Part No.
1 JG511258
2 JG511257
3 JG511042
4 39201719
5 JG511255
6 JG511259
7 DG101029
8 JG511016
9 JU511204
10 JG511243
11 39102121
12 36JU0040
13 36JU0041
14 36JU0042
15 36JU0043
16 36JU0044
17 36JU0045
18 36JU0046
19 36JU0047
20 36JU0048

oemship +919495961664

Description
Exhaust Vave
Intake Valve
Valve Spring Holder
Vave-stem Sealing (Qil Seal)
Valve Spring
Valve Spring Retainer
Valve Collet
Screw Plug
Rocker Arm
Valve Lever Shaft
Oring 10,3x1,2 mm
Shim 2 mm
Shim 2.04 mm
Shim 2.08 mm
Shim 2.12 mm
Shim 2.16 mm
Shim 2.20 mm
Shim 2.24 mm
Shim 2.28 mm
Shim 2.32 mm

QTY
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RC-125MY-20 14. VALVE DRIVE

SN Part No. Description QTY
21 36JU0049 Shim 2.36 mm

22 36JU0050 Shim 2.40 mm

23 36JU0051 Shim 2.44 mm

24 36JU0052 Shim 2.48 mm

25 36JU0053 Shim 2.52 mm

26 36JU0054 Shim 2.56 mm

27 36JU0055 Shim 2.60 mm

28 36JU0056 Shim 2.64 mm

29 36JU0057 Shim 2.68 mm

30 36JU0058 Shim 2.72 mm

31 36JU0059 Shim 2.76 mm

32 36JU0060 Shim 2.80 mm

33 36JU0061 Shim 2.84 mm

34 36JU0062 Shim 2.88 mm

35 36JU0063 Shim 2.92 mm

36 36JU0064 Shim 2.96 mm

- 37 36JU0065 Shim 3 mm

38 36JU0066 Shim 3.04 mm

39 CB101009 Valve-stem Sealing (Oil Seal)
40 JU511226 Valve Spring Retainer

oemship +919495961664
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RC-125MY-20 14. VALVE DRIVE
SN Part No. Description QTY
41 CB101022 Valve Collet

12
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RC-125MY-20

15. TIMING DRIVE

SN Part No.
1 JG511281
2 JG511283
3 LACO00077
4 JU511223
5 JG511262
6 JG511261
7 JG511250
8 DH101385
9 JG541048
10 JG511247
11 JG541047
12 DH101392
13 CS101128
14 39266921
15 JG511211
16 KAEWO0620
17 JG511270
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Description
Camshaft Intake
Camshaft Exhaust
Bolt Socket-M8X1XL
Sprocket Camshaft
Spacer Camshaft
Ball Brg. 6003NR/C3D817x35x10
Guide Chain Top
HH - Collar Screw M6x14WS8
Chain Guide Tight Side
Timing Chain
Chain Guide (Slack Side)
Pivot Bolt
Gasket Chain Adjuster
O-Ring 10,15x1,5
Chain Tensioner

QTY

Bolt Flange Small-M6X1XL20X Bright

Bolt Specia
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RC-125MY-20

16. CYLINDER HEAD

SN Part No.
1 JG511050
2 JU511038
3 36JU0124
4 JG511021
5 JG511028
6 39101721
7 JG541021
8 39106504
9 39107504
10 39099906
11 JG501008
12 JG541068
13 LDAOO008
14 JG511046
15 LCG00024
16 JG351400
17 DK101340
18 DK 101225
19 DK 101340
20 JG511022

oemship +919495961664

Description
Cylinder Head Cpl.
Cylinder Head Cover
Vave Cover Gasket Kit
Rubber Washer
Cylinder Head Gasket
ORing
Oil Nozzle
Bolt Flanged - M6X40
Bolt Flange Small
Pin Dowel 8x6,4x14mm
Collar Screw M6
Flanged Head Hex Bolt M10
Washer 11,2x20x2
Stud M8
Flanged Nut M8 H7,5 Ws12
Coolant Water Temp. Sensor
O-ring
Oil Pressure Sensor
O-ring
Bolt Specia

QTY
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RC-125MY-20

rn

10

ek

Poc

17. LUBRICATING SYSTEM

SN Part No.

© 00 N oo o~ WDN PP
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JU571000
JG571018
KEAB1010
JY 571030
39099906
LAEO0018
JG571014
JG571016
Jy 571033
10 KAEWO0616
11 LJA00004
12 JA541021
13 59210023

Description
Oil Pump Assly Complete
Gear Oil Pump Drive
Circlip
Mesh Strainer Asgly.
Pin - Hollow Dowel
Bolt Flanged M6X 1X30L -Precoated
Oil Filter
ORing
Cap Qil Filter
Hexagonal Flange Bolt
ORing
Strainer Cap
ORing

QTY
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RC-125MY-20
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18. IGNITION SYSTEM

SN PartNo.
1 JY541286
2 JL541208
" 3 JY 351032
4 JY351019
o5 5 V541207
% 7 6 30101195
7 39099906
8 KADDO508
9 JG541223
10 JP351207
11 JG351208
12 JP351209
13 JY351205
14 JG541207

15 KAEQO645
16 KAEQO630

17 LACO00003
18 LDB00010
19 52JY 0185
20 JY 551402

oemship +919495961664

Description
Magneto Cover Assly
Magneto Cover Gasket
Stator Cpl.
Rotor Asdly without Clutch
Cap TDC Finder
O-rinG15,8x2,4
Pin Dowel 8x6,4x14mm
Pan Cross Screw M5X10 PH
Bracket F. Stator Cable
Ignition Coil With Cable
Gasket Spark Plug Connect.
Grommet Spark Plug
Spark Plug M12 (BOSCH)
Cover LHRR
Bolt Flange M 6x1x45L
Bolt Flange Small M6x1x30
Bolt Socket
Washer
Flanged Bolt M10X1,25x50
Assly Gear Starter Clutch

QTY
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RC-125MY-20
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18. IGNITION SYSTEM

SN Part No.

21 DD111012
22 JG351201

23 LACO00014
24 JG541074

25 JY 181276

26 JY 113825

27 KADDO0625
28 JG351019

oemship +919495961664

Description
Grommet H.T Coail
Spark Plug Cap
Bolt Sprocket Cover Mounting
Oil Jet
Cover H.T. Cail
Sleeve Under Tray
Bolt Flanged
Body starter clutch

QTY
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RC-125MY-20

19. ELECTRICAL STARTER

SN Part No.
1 JG351600
2 JG621413
3 JG621412
4 JG621417
5 BF621402
6 KADQO0625
7 JY 402210
8 JG541043
9 LAEOQ042

oemship +919495961664

Description
Starter Motor Assly
Gear Starter Counter Assly 2
Gear Starter Counter Assly 1
Gear Starter Asdy
Needle Roller Bearing 25x32x16
Bolt Flanged
Cable Relay to Starter Motor
Retainer Starter Gear
Starter Gear Retainer Bolt M6x16

QTY
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20. THROTTLE BODY

SN Part No.
1 JY 611233
2 JG611004
3 JG611006
4 JG611010
5 JG581424
6 JG581419
7 DS161156
8 JG581407
9 JG581408
10 JG351402
11 JY 113856
12 JY 113806
13 JY 113807
14 KBBA0408
15 LBCO00003
16 JU581006

oemship +919495961664

Description
Throttle Body Cpl. (EVAP)
Fuel Injector
Clamp F. Injector
Injector Cap
Special Screw M5x12
Bracket Throttle Cable
Grommet
O-ring Conn. Fl. Cyl.-Thr. Body
Intake Pipe
ECU - KM906CN1519003
ECU Damper Assly
Bracket ECU Mounting LH
Bracket ECU Mounting RH
HH Collar Screw M5X6 SW8
Flat Head Screw M6X18
Clamp Connecting Tube

QTY
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RC-125MY-20
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21. FRONT FORK, TRIPLE CLAMP

SN Part No. Description QTY
1 LAC00010 Bolt for Hose ABS Bracket
2 DG181005 Bearing Cone
3 JY 121066 Axle Clamp & Fork Pipe Assly
4 JY 121067 Axle Clamp & Fork Pipe Assly
5 Jy 151018 Clamp Triple (Upper)
6 JG113857 Hose Clamp
7 JG113832 Sleeve for ABS Hose Clamp
8 JY 121010 Bot. Fork Plate Cpl.
9 JU121037 Outer Tube Assly
10 JG121012 Fork Top Bolt
11 JG121013 Oil Seal
12 JU121009 Circlip
13 JG121011 Inner Dust Seal
14 DK181051 Cage Bearing Steering Bottom
15 DK 181076 Protection Cap
16 DG181047 Bearing Race Lower
17 DG181046 Bearing Race Upper
18 Jy 151011 Steering Bolt Top
19 Jy 121011 Bolt Socket M8x125x30L Blk
20 DK181050 Cage Bearing Steering Top

oemship +919495961664

B 0O R PR R R R R R PR R RNRRRPRRERN



RC-125MY-20
32 18
u
| 19 5
ol % 5
- : TN
23
® -
10
o i S
[ = i
L = Sl
S
9 4 €D u
ﬁ 28 a L = B
0 -
H’” J,é 31 8
g 19 95
) :‘L 1
-1 : 13

21. FRONT FORK, TRIPLE CLAMP

SN Part No. Description QTY
21 JY 121029 Main Spring & Washer
22 JY 121030 Piston Rod Assembly
23 JuU121018 Cap Screw
24 DG181045 Bearing Cone Upper
25 JY 233041 Tape Anti Abrasive
26 JG121028 Dust Cover (N.I.)

27 LDB00036 Washer

28 JY 401026 Reflex Reflector

29 JY 401026 Reflex Reflector

30 JY 113892 Bracket Reflector LH
31 Jy 113893 Bracket Reflector RH
32 36JG0087 Fork Oil For KTM

oemship +919495961664
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RC-125MY-20

22. HANDLEBAR, CONTROLS

SN Part No.
1 36JY0170
2 36JY0171
3 JY 151014
4 LBU00012
5 39155304
6 JY 151012
7 JY 401403
8 30191048
9 JY 401402
10 JY 161204
11 JP161200
12 DS191052

\"‘\ 13 JY 161000
14 JY 401404
15 JG161008
16 DK 181096
17 DL 191014
18 39118415
19 LAC00073
20 LAC00055

oemship +919495961664

Description
Tube Handlebar LH
Tube Handlebar RH
Throttle Grip Cpl.
Clutch switch screws
Bolt-Flange M6- Holder Assly
GripHand LH
Control Switch RH
Band
Control Switch LH
Throttle Cable
Clutch Cable
Lever Boot
Clutch Lever Complete
Clutch Switch
Clutch Lever
Holder LH
Stud For lever Handle
Nut For lever Handle Stud
Bolt Socket M5x0.8xL 10x9x8L
Bolt Socket M5x0.8xL 14

QTY

N N R PR R R R R RPRRPRPRNPRRNERR R



RC-125MY-20 22. HANDLEBAR, CONTROLS

SN Part No. Description QTY
21 36DU1901  Cable Adjusting Kit
22 30191017 Nut Adjusting Screw
23 DJ201108 Cable Asdsly Front Brake Micro Switch
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RC-125MY-20

23. FRAME

SN Part No.
1 52JY 0835
2 JY 113005
3 JY 113004
4 JP113028
5 JP113027
6 JY 113007
7 JY 113006
8 JP113030
9 JP113029
10 56JP0331
11 56JP034U
12 56JP0331
13 56JP034U
14 JG122015
15 JG113802
16 KCGD1010
17 LADO0039
18 LADOO0038
19 JG113403
20 LACO00067

oemship +919495961664

Description
Frame Asdly.
Holder Step RH
Holder Step LH
Footrest Front R/S Cpl.
Footrest Front L/S Cpl.
Holder Step Pillion RH
Holder Step Pillion LH
Assly Pillion Foot Peg LH
Assly Pillion Foot Peg RH
Engine Hanger LH Black
Engine Hanger LH Silver
Engine Hanger RH Black
Engine Hanger RH Silver
Chain Guide
Spacer Chain Guide
Nut Hex Flange M10
HH Collar Screw M10x1,25x92
HH Collar Screw M 10x1,25x265
Bolt Engine Hanger
AH Screw M8x27

QTY
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23. FRAME

SN Part No.
21 JY 113018
22 JP113035
23 30141031
24 KDAAO0816
25 LHA00002
26 JY 113020
27 JY 113021
28 LDB00019
29 JG113052
30 JG113814
31 JY 113828
32 JY 113827
33 KAEDO608
34 JG113849
35 KAEDO0610
36 JG233001
37 LACO00113
38 LDB00065
39 JG113403
40 Jy 113834

oemship +919495961664

Description
Pin Footrest Pivot
Return Spring Footrest
O-ring 9x1,5
Washer M8
Pin 25x1,8mm
Lock Plate Upper
Lock Plate Lower
Plain Washer 6,4x12x1
Cap Screw M6x10 SS
Brake Hose Guide Clamp Frt
Bracket Hose Clamp 2
Bracket Hose Clamp 1
Bolt Flange
Bracket Reservoir
Bolt Flanged M6X14
Tape Adhesive
Bolt Socket for Engine Hanger
Washer Plain-1D8.5X0OD 18XTHK 1.6
Bolt Flange M10x110
Rubber Pad LH Top

QTY
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23. FRAME

SN Part No.

41 JY 113835

42 Jy 113838

43 Jy 113839

44 Jy 232814

45 JY 113842

46 KAEAO0510
47 JL131878

48 KAEAO0510
49 JG113813

50 JY 113847

51 KDAA1018
52 JG113800

53 JY 113836

54 JY 113865

oemship +919495961664

Description
Rubber Pad RH Top
Rubber Pad LH Bottom
Rubber Pad RH Bottom
Rear Number Plate Structure
Connector Y Shape
Bolt for Plate
Bracket Reservoir cap
Bolt Flanged Small
Bracket for SS Cable
Cap Frame
Washer_plain_small

Dumble Spacers for Step Holder
Rubber Pad for Pillion Stay LH & RH

Silencer Mounting Bracket

QTY

P NN P NRPRPRRRR R R B



RC-125MY-20

24. SIDE STAND
SN Part No.

JG113203
JG113204
JG113207
JG401411
JU113200
LAEO0010
LAJ00019
JG401402
JG113210
LCHO0001
L CL00006

© 00 N oo o~ WDN PP
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oemship +919495961664

Description QTY

Side Stand

Side Stand Bracket

Bolt Side Stand

Magnet Holder

Spring for Side Stand with Cover

Bolt Flange M5X13 SW8

Bolt Stud- M10X1.25XL 20X BRX precoat
Side Stand Switch

Guard Side Stand Switch

Nut Nyloc M10 for Side Stand Bolt

N P R R NNR PR R R
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25. SHOCK ABSORBER

SN Part No.

JY 122019
LAC00006
LDB00011
LCG00003
JY 181316
JY 113826
LDB00023
KADDO0616

0 N o O~ WN P

oemship +919495961664

Description
Monoshock Cpl.
Bolt Socket Head
Plain Washer
Nut Flanged
Flap Shocker cover
Collar Under Tray
Washer Plain
Bolt Flanged

QTY
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26. SWING ARM

SN Part No.
1 JG122043
2 JG122036
3 JY 181226
4 JY 181300
5 JG122016
6 L CG00004
7 KAEDO0616
8 JY 122004
9 LCA00008
10 LAAO0O007
11 LCG00003
12 JG122032
13 JG122033
14 JG122012
15 JG122026
16 JG122011
17 JG122009
18 JG122010
19 JY 181258
20 JY 181288

oemship +919495961664

Description
Swing Arm Cpl.
Chain Slider Guard
Chain Cover cum Hugger
Hugger Envelope
Swing Arm Bolt L=298mm
Flanged Nut M14x1,5
Bolt Flange
Sleeve Chain Slider
Nut
Bolt Hex M10x1,25x50 WS10
Nut Flanged M10x1,25 WS13

Hexagonal Washer
Adjusting Ring Swing Arm (Threaded
Washer)

Oil Seal RinG25x32x7

Stop DisK22.2x31.7x1

Bucket for Shaft Seal Ring (Collar)
Igus Slide Bearing

Bushing Sleeve 15.1x20x38
Sleeve Chain Guide

Screw

QTY
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26. SWING ARM

SN Part No.

21 JG122028

22 KAEDO0608
23 JG113404

24 JY 181270

25 LACO00057
26 JY 181298

27 LACO00054
28 JG181273

oemship +919495961664

Description
Extruded Washer
Bolt
Clip Nut M6
Bolt Flange M8
Bolt Socket M6
Cup Washer for Envelope
Bolt for Chain Cover
Bolt Flange - Chain Case

QTY

P A DN B DNMNMDN



RC-125MY-20

27. EXHAUST SYSTEM

SN PartNo.
1 JY'591389
2 JP591093
3 JG591070
4 JG511010
5 JU591081
6 JG591039
7 JG591055
8 JL591165
9 LADO0065
10 KADQO0625
11 JY 113882
12 JL591156
13 LADO0065
14 JG591100
15 LBU00042
16 JY 113883

oemship +919495961664

Description QTY

Silencer Sub Assembly
Assembly Pipe A

Manifold Gasket

02 Sensor

Clamp Complete

Seal Ring Exhaust Pipe A
Mounting Tube

Damping Element

Bolt Flanged-M8X1.25XL 43
Bolt silencer mounting

Guard Cat

Collar Bushing

Bolt for Clamp

Damper Silencer

Screw Button Head M6X 1XL 10XBlack
Shield

N NN R DR NEPEPENRRPRRPRRE PR



RC-125MY-20

28. AIRFILTER

SN Part No.
1 JY 581071
2 KBUAO0612
3 Jy 581014
4 JY 581075
5 JG581004
6 JG581036
7 Jy 581044
8 DS121126
9 JG581061
10 JG581056
11 JU581006
12 JG581058
13 LADO0040
14 JY 581019

T‘
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oemship +919495961664

Description
Filter Box Cpl.
Screw Truss
Air Intake
Assembly Top Cover
Air Filter
Engine Breather Tube
Tube Drain Assly
Plug Drainage
Hose Clamp
Hose Clamp
Hose Clamp
Silent Block
Bolt M6 Air Filter Box
Garter Spring

QTY
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RC-125MY-20

To *Y' connector

29. TANK, COVER

SN Part No.
1 Jy 181214
2 JY 113805
3 JY 181216
4 KACF0508
5 KADDO0820
6 JY 171160
7 JL171019
8 JL171020
9 JY 113821
10 JY 171040
11 Jy 171041
12 JY 171042
13 JY 171043
14 JY 171044
15 JY 171045
16 JY 171006
17 JY 113822
18 JY 171088
19 JY 171037
20 JG113404

oemship +919495961664

Description
Battery Mounting Case
Base Battery
Panel Electrical Comp Mtg
Bolt Socket Head
Bolt Flanged
Assly Fuel Tank
Sleeve Tank Mtg Front
Grommet Tank Mtg Rear
Bolt Socket
Damper Tank Top LH
Damper Tank Top RH
Damper Tank Front LH
Damper Tank Front RH
Damper Tank Rear LH
Damper Tank Rear RH
Bracket Tank Mtg Rear
Grommet Battery Box
Seat Tape
Grommet Tank Cover Mtg
Clip Nut

QTY
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To *Y' connector

29. TANK, COVER

SN Part No.

21 JY 113824
22 JG171023
23 Jy 181215
24 KACF0508
25 LACO00039
26 JY 171605
27 JY 232603
28 LACO00037
29 JY 171066
30 JL171038
31 DJ141002
32 JY 181262
33 JY 113821
34 JY 171090

oemship +919495961664

Description
Bracket Cable Lid Lock

Screw Seat Hooking & Tank Mtg.

Lid Battery

Bolt Socket M5x0.8

Bolt Socket Head M5x15L
Tube Drain

Assly Battery Lead Lock
Screw for Battery Lead Lock
Tube Tank to Canister
Beading Tank LH

Clamp Drain Pipe

Cover Coupler Protection
Screw Button Head
Spring Band

QTY
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RC-125MY-20 30. EVAP PARTS
SN Part No. Description QTY

1 Jy 171823 Tube Connector To Canister

2 Jy 171072 Tank Canister

3 JG171601 Vave Purge

4 JY 171067 Tube Canister to Purge Valve (US)

5 JG171067 Tube Purge Valve To Connector

6 JG171086 Connector Tube EVAP

7 Jy 171089 Tube Connector To Injector
Ll 8 JY171090  Spring Band Clamp 13X12

9 Jy 171069 Spring Band Clamp 15X 10

10 JY 171070 Spring Band Clamp 9 X8.4

11 Jy 113842 Connector Y Shape

12 GF161168  Pad Foam

13 JG171048 Dual Tape

14 JY 181207 Bracket Drain Tube Holding

15 JY 171825 Plug Fuel Drain

16 Jy 171824 Tube Connector To Plug

17 Jy 113857 Strap Canister

18 JY 171066 Tube Tank to Canister

19 Jy 113821 Bolt Socket Special Head

20 Jy 113849 Bracket Canister Mtg L ower

oemship +919495961664
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RC-125MY-20 30. EVAP PARTS
SN Part No. Description QTY

21 JY 113851 Rubber Pad Canister Bracket

oemship +919495961664



RC-125MY-20

31. SEATS
SN Part No.

© 00 N oo o~ WDN PP

=
o

11
12
13

Jy 191012
Jy 191010
JY 232604
JY 113824
JY 113826
JL 191007
JY 191007
Jy 113808
JY 232605
KADDO0618
JG171023
JG232603
KACF0612

oemship +919495961664

Description QTY

Seat Assly Front

Seat Assly Rear

Seat Lock

Bracket Cable Lid Lock

Sleeve for Seat Bolt

Damper Seat Front

Grommet Rear Seat

Bridge Bracket Seat Mounting
Seat Lock Cable

HH Collar Screw M6x20 Sw10
Screw Seat Hooking & Tank Mtg.
Bracket Seat Lock Barrel

Bolt Socket - ME6X1XL12XCL 8.8XBRT
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RC-125MY-20 32. FUEL PUMP
SN Part No. Description QTY

JY 171850 Fuel Pump

DT171814 Fuel Filter

DK 141005 Fuel Hose R9

JG171029 Spring Band Clip 10 mm
Jy 171815 Bolt Step Fuel Pump

Jy 171812 Fuel Hose Pump to Filter

""L—*—;!
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RC-125MY-20 33. FENDERS & SIDE FAIRING
SN Part No. Description QTY

1 52JY 1908 Outer Fairing LH With Decal Orange
S0 2 52JY 1390 Outer Fairing LH With Decal Black
3 52JY 1906 Outer Fairing RH with Decal Orange
4 52JY 1391 Outer Fairing RH with Decal Black
5 52JY 0748 Inner Fairing LH with Decal Orange
6 52JY 1388 Inner Fairing LH with Decal Black
7 52JY 0749 Inner Fairing RH with Decal Orange
, 8 52JY 0749 Inner Fairing RH with Decal Orange
| { 9 52Jv1389  Inner Fairing RH with Decal Black
3 4 RC INNER FAIRING RH EB
10 52JY 1912 BLACK+ORANGE DECAL
11 Jy 181213 Under Tray Front
ks 12 KBUF0412  Screw Truss- M4X0.7XL 12XBlack
13 LAC00057  Bolt Socket M6x1xL 16xCL
14 Jy 181404 Collar
15 JY 171037 Grommet Tank Cover Mtg
16 JY 181279 Screw Self Tapping
17 KDBF0512  Woasher Plain IDS
18 DJ161091 Grommet Front Fender
3 19 JY181327  Bracket drain tube
20 52JY 0731 Assly Front Fender

oemship +919495961664
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19

8/9/10/12i
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28/29/30
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33. FENDERS & SIDE FAIRING

SN Pat No.
21 JY 181408
22 KACF0616
23 JG113404
24 JP181402
25 KBBJ0514
26 K CKE0507
27 KDBF0512
28 52JY 1910
29 52JY 1387
30 LAC00082
31 52JY 1927
32 52JY 1928
33 JY181233
34 JY 113825
35 JG171031
36 KBUA0516
37 BF162036
38 KADDO0645
39 JY 113822

3 40 JY113819

oemship +919495961664

Description
Front Fender Rear
Hexagon Socket Head Bolt
Clip Nut M6
Mud Flap Front Fender
Screw Pan
Nut Nyloc
Washer Plain
Tank Cover Top with Decal Orange
Tank Cover Top with Decal Black
Bolt Socket-M6X1XL20XHD
Under Tray Bottom with Decal Orange
Under Tray Bottom with Decal White
Box Utility
Sleeve
Clip Nut M5
Mushroom Head Screw M5
Clamp for PBK Cable
Bolt Flanged
Grommet Battery Box
Bracket Side Fairing Mtg.
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RC-125MY-20

28/29/30

33. FENDERS & SIDE FAIRING

SN Part No.
41 KADDO0610
42 KACFO0512
43 Jy 113870
44 JY 113871
45 JG181280
46 JG181282
47 Jy 181404
48 56JY 46X3
49 56JY47X3
50 Jy 181213
51 KBUF0412
52 LACO00082

oemship +919495961664

Description
Bolt for Bracket Side Fairing
Bolt for Under Tray
Cover Bkt Side Fairing Mtg. LH 1
Cover Bkt Side Fairing Mtg. LH 2
Fork Protector Front LH
Fork Protector Front RH
Cup Washer Front Fender Mtg
Cover Blinker Front LH Black
Cover Blinker Front RH Black
Under Tray Front
Screw Truss- M4X0.7XL 12XBlack
Bolt Socket-M6X1XL20XHD

QTY

R P R R P O R BFP RFP R MND



RC-125MY-20 34. BELLY PAN

SN Part No. Description QTY
RC 125BELLY RH IN WHITE + BLACK
1 52JY 1915 DECAL
RC 125BELLY LH IN WHITE + BLACK
3 2 52JY 1916 DECAL

JY 181235 Radiator Shroud Lower

RC125BELLY RH IN BLACK +
52JY 1918 ORANGE DECAL

4
5 JY 181236 Bracket Belly Pan Front

6 Jy 181238 Bracket Belly Pan Rear

7 Jy 591050 Bracket Belly Pan Mounting
8 JY591047  Assembly End Cap

9 Jy 181255 Washer Asbestos

10 KDBAO0512  Washer Plain

11 KACAOQ0516  Bolt Socket

12 JG171031 Clip Nut M5

13 KADDO0620  Bolt Flanged

14 LAC0O0054  Bolt Master

15 JY 113821 Bolt Socket Special Head M6x1
16 KACAOQ0516  Bolt Socket

17 JG113404 Clip Nut M6

18 BF185019 Quick Rivet

19 JY 181248 Collar Belly Pan

20 JY 181298 Special Washer

oemship +919495961664
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RC-125MY-20

34. BELLY PAN
SN Part No.

21 LACO00057
22 DT181254
23 52JY 1917

oemship +919495961664

Description
Bolt Socket M6

Grommet Side Fairing

RC125BELLY LH IN BLACK +
ORANGE DECAL

QTY



RC-125MY-20 36. FRONT WHEEL
SN Part No. Description QTY

1 36JY 0205 Kit Front Wheel Electric (Orange)
2 JP131818 Brake disc 300 mm

3 DG151005  Oil Seal 22x35x8

4 KPBC6202  Ball Bearing 6202

5 JG131001 Bearing Spacer Tube Front

6 JP131009 Axle Front

7 JG131020 COLLARCH0.7_0.9

8 JG131007  Axle Screw M8

9 JG131038 Tyre Front

10 JD131811 Disc Mounting Bolt

11 DK151026  ValveCpl.

12 DT131867 Sensor Disc Front

13 DT402404  Wheel Speed Sensor (ABS)
14 JG403603 Clamp Sensor Cable Holding

oemship +919495961664
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37. REAR WHEEL

SN Part No.
1 36JY 0206
2 JU131802
3 DH171019
4 LDB00034
5 JG122007
6 JG131211
7 JG131809
8 JD131811
9 JG131245
10 30151082
11 KPBC6302
12 JG131205
13 KPBC6202
14 DK151026
15 DT131210
16 JU131222
17 JG131209
18 JG131228
19 JG131236
20 KPAC6205

oemship +919495961664

Description
Kit Rear Wheel Elec. Orange
Sensor Disc Rear

Collar Nut Wheel Spindle Rear

Washer 15,2x30x2mm
Chain Adjuster RH

Spacer Bushing Rear Wheel
Wave Brake Disc Rear

Spl Screw M8x25 Self Lock.
Tyre Rear

Oil Seal 26x42x8

Ball Bearing 6302

Bearing Spacer Tube Rear
Ball Bearing 6202
VaveCpl.

Sleeve

Damping Rubber

Spacer

Bolt D (Stud M10)
Sprocket 42T

Ball Bearing 6005 RS
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37. REAR WHEEL

SN Part No.

21 DT131214
22 LCL 00004
23 JG131224
24 JG141000
25 DT131213
26 DV 101048

oemship +919495961664

Description
Oil Seal 30x47x8
Nut U Flange
Axle Rear Cpl.
Drive Chain
Coupling (6 Lug)
Sprocket Output (14T)

QTY
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38. WIRING HARNESS

SN Part No.
1 JY 402267
2 JG401601
3 LDB00021
4 KADDO0820
5 JL403000
6 JL403001
7 JG403200
8 JY 401801
9 JN351604
10 LAEO0010
11 JY 402000
12 JY 113804
13 KADDO0625
14 JD402212
15 JY 402205
16 JG402228
17 JG402229
18 JG402230
19 36JU0015
20 JG402237

oemship +919495961664

Description
Wiring Harness
DC Horn
Washer 8,2x16x1,5
HH Collar Screw M8x20 Sw12
Relay
Relay with Diode
Roll Over Sensor
Battery Band
Starter Relay
HH Collar Screw M5x13 Sw8
Regulator Assly with Capacitor
Bracket Regulator Sink Mtg
HH Collar Screw
Band (200 mm)
Cable Battery to Earth
Fuse 10A
Fuse 15A
Fuse 30A
Battery
Cable Earth

QTY
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38. WIRING HARNESS

SN Part No.

21 JY 402210
22 JG402002
23 JG401044
24 JG401405
25 JL402219
26 JG402245
27 JY 181299
28 KAEDO0620
29 JD402217
30 PA402204

oemship +919495961664

Description
Cable Relay to Motor
DC Flasher
Head Lamp Control Unit
Termination Unit
Pigtail Oil Pressure Switch
Cable Tie Orange 200 mm L
Cover Fairing Coupler
Bolt Master KAE
Band (150 mm)
Band (110 mm)

QTY
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RC-125MY-20 39. BRAKE SYSTEM - FRONT
SN Part No. Description QTY

1 36JP0016 Front Master Cylinder 130 dia
2 JG161010 Brake Lever Front

3 36JY 0184 Minor Kit Master Cylinder
4 JG131804 Brake Cdliper Radial

5 36JU0114 Kit Brake Pad Front

6 JG131811 Bleeder Screw

7 59040048 Bolt Fr Brake Pads

8 JG131813 Spring Clip

9 DE191010 Copper Gasket

10 DK151069 Banjo Screw

11 LADO0037  Bolt Flange

12 36JY 0183 Magjor Kit Master Cylinder
13 Ju131816 Minor Kit Caliper Asdly.
14 JU131815  Major Kit Caliper Assly.
15 DJ201109 Front Brake Switch

16 JU131004 Spacer For Caliper

17 36JY 0185 Clamp

18 36JY 0187 Front MC Boot Kit

oemship +919495961664
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40. BRAKE SYSTEM - REAR

SN Part No.
1 JG131815
2 DK 151045
3 DK 151085
4 JG401400
5 JG131808
6 36JY 0076
7 DE151046
8 DE191010
9 DK 151069
10 KHAD2015
11 JU161006
12 JG113010
13 JY 113025
i 14 JG113061
15 JY 113015
16 JG161001
17 KAAA0625
18 KCADO0605
19 LHA00001
20 36JY 0180

oemship +919495961664

Description
Brake Caliper Rear Cpl.
Rear Master Cylinder Cap
Rear Brake Pads Set
Brake Light Switch Rear
Assly Rear Master Cylinder
Banjo Bolt Kit
Bleeder Screw
Copper Gasket
Banjo Screw
Pin 2x15mm
Foot Brake Lever
Rubber For Brake Pedal
Bolt Brake Lever
Bearing Brake Lever
Washer Brake Lever
Spring Foot Brake Lever
Bolt Flanged M6x20 SW10
Hexagon Nut M6
Pin
Minor Kit Caliper (w/o Piston)

QTY
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40. BRAKE SYSTEM - REAR

SN Part No.

21 36JY 0179
22 36DK 0069
23 36DK0070
24 DK 151072
25 DK 151063
26 36JY 0182
27 36JY 0181
28 DE151041
29 DK 151042
30 Jy 131821
31 JY 131805

oemship +919495961664

Description QTY
Major Kit Caliper (with Piston)
Major Kit Master Cylinder (with Piston)
Minor Kit Master Cylinder (w/o Piston)
Diaphragm Reservoir
Clip For Reservoir Tube
Kit Push Rod
Pin Pad
Clip for Pin Pad
Boot Master Cylinder
Hose Rear Brake
Tube Reservoir
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41. BRAKE SYSTEM - ABS - FRONT & REAR

SN Part No.
1 JY 990400
2 36JY 0077
3 36JY 0079
4 36JY 0240
5 DK 151069
6 DT131849
7 KAEDO0616
8 KAEDO0610
9 JG113822
10 JG581014
11 KADDO0610
12 LCL00002
13 DT402404
14 DE191010

oemship +919495961664

Description QTY
Unit ABS Wet
Brake Hose Kit ABS to MC Front
Brake Hose Kit Front ABS to Caliper Front
Kit Brake Hose Rear
Banjo Screw
Clamp For ABS Hose
Bolt M6
Bolt Master KAE
Bracket ABS Mounting
Silent Blocks
Bolt Flanged
Nut Flanged M6
Speed Sensor for ABS
Copper Gasket
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42. HEAD LIGHT ASSEMBLY

SN Part No.
1 36DT0053
2 JY 232807
3 LBUOO0O9
4 39214124
5 JY 181246
6 JY 401006
7 KDBFO0512
8 KBBKO0510
9 Jy 181272
10 KBRD3513
11 Jy 181241
12 Jy 181284
13 JY 181285
14 JY 231616
15 JY 231617
16 JY 181264
17 Jy 181282
18 JY 181283
19 JY 401007
20 JY 401008

oemship +919495961664

Description
Number Plate Front
Bracket Fr. Number Plate Mtg
Screw Mushroom Head
Washer
Structure Projector Head Lamp
Position Lamp
Washer Plain
Screw Pan Cross
Cover Position Lamp
Screw Tapping Pan Cross
Visor
Washer Nylon
Bolt Socket Special Head M6x1
Mirror LHS w/o blinker
Mirror RHS w/o blinker
Bolt Socket Special Head
Rubber Pad LH
Rubber Pad RH
Indicator Assembly Front LH
Indicator Assembly Front RH

QTY
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RC-125MY-20 42. HEAD LIGHT ASSEMBLY

SN Part No. Description QTY
21 LBUO0O041  Screw Indicator
Rubber Pad Number Plate Mounting
22 Jy 232808 Bracket
23 JY 401019 Screw Projector Mounting
24 Jy 113821 Bolt Socket Special Head
25 JG181259 Rivet Snap
26 JG113404 Clip Nut M6
27 Jy 181204 Pad Rubber Side Mask LH Fr.
28 JY 181205 Pad Rubber Side Mask RH Fr.
29 Jy 181209 Pad Rubber Side Mask LH Rr.
30 JY 181210 Pad Rubber Side Mask RH Rr.
31 Jy 181244 Fairing Structure LH
32 Jy 181245 Fairing Structure RH
33 Jy 181264 Bolt Socket Special Head
34 LDAOOOO5  Washer
35 JY 401020 Screw Adjusting Projector
36 KECE6008  Circlip TypeE
37 60111415 Cable Tie Lock 51.7160 N-66B
38 JY 401014 Assly Low Beam Projector

1 ' 39 JY 401015 Assly Hi Beam Projector
Q4 40 DT401024 12V H9 65W Bulb

oemship +919495961664
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RC-125MY-20 42. HEAD LIGHT ASSEMBLY
SN Part No. Description QTY
41 DT401012 Bulb H1155W Sealed Coupler

i —40/41 o
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43. INSTRUMENTS, LOCK SYSTEM

SN Part No.

JY 402401
JY 181247
LBR0O0002
LACO00039
JY 181263
JY 401401
LADOO0Q77
JY 171608
JY 232604
52JY 0547
JG232605
JY 232605

© 00 N oo o~ WDN PP
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Description
Speedometer with ABS
Dashboard
Self Tapping Screw
Bolt Socket
Cover Ignition Switch
Ignition Lock
HH Collar Screw M6x16 Sw10
Tank Cap EVAP
Seat Lock Asdly
Lock Set (EVAP)
Blank Key Set
Seat Lock Cable
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44. SAREE GUARD / REAR NUMBER PLATE

SN Part No.

1 JY 232814

2 JY 181232

3 KCGD1010
4 LDA0OO012
5 L DF00002

6 JY 401024

7 JY 401025

8 JY 401013

9 KBRD4213
10 LDAOOO11
11 JL 181263

12 JY 232815

13 JY 232806

14 LACO00008
15 JY 401002

16 LDB00014
17 JG171024

18 LCL 00002
19 JY 231200

20 KADDO0612
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Description
Number Plate Structure
Cover Number Plate Structure
Nut Hex Flanged
Washer Plain
Washer Toothed
Indicator Assly Rear LH
Indicator Assly Rear RH
Lamp Number Plate
Screw CR Pan Hd Tap 4x1.59
Washer Plain Small
Foam Strip 10X10X8
Bracket Plate Number Rear
Reflex Reflector Mtg. Panel
Nut Reflector Reflex
Tail Lamp
Washer
Grommet Top Cover
Nut Flanged M6x1P
Guard Saree
Bolt
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44. SAREE GUARD / REAR NUMBER PLATE

SN Part No.

21 JY 181405
22 JP181000
23 36PD0056
24 JuU181408
25 Ju181412
26 JG401036
27 KBUF0612
28 JU231206
29 KDBAO0613
30 JY 232803
31 JY 231401
32 KBRD4213
33 LDAOOO11
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Description
Cover Mud Rear
Tube Saree Guard
Number Plate Rear
Grommet Number Plate Rear
Dual Lock Tape
Reflector Reflex
Truss screw M6x1x112xBI
Bolt M8
Woasher Plain Small
Grommet
Grab Assly
Screw for Structure
Washer for Structure
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45. TOOL KIT
SN PartNo.
1 JY 231000
/j)\ 2 JG231003
3 DK 221024
1 E(‘A\-J
‘ \ 4 JG231002
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Description
Tool Kit RC
Spark Plug Spanner
Band Tool Kit
Tool Kit Bag
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